SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916C

FR1 n25/ 20MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK QPSK

e - s B o - i =

RefLevel 30,00 B Offset 74008 = REW 500 kHz RefLevel 30,00 B Offset 74008 = REW 500 kHz

- an 3006 SWT 1.01ms ® VBW 2tz Mode Auto Sweep = an 3008 SWT 1.01ms ® VBW 2z Mode Auto Sweep

1 Gccupiad Bandwidth 1 Occupiad Bandwidth

0 . - 0 3
/ | 1
/ \ |
o T 0 T
A \ W - L
S — - o .
SR P - ™
o iss2s G 001 prs O W/ Span 0.0 MHz || [CF 18825 Gz 001 ps 0 M/ Span 0.0 MHz
2 Marker Table 2 Marker Table |
M 1 1.890052 GHz 18.83 dBm Oce B 18.055039584 MHz M 1 1889373 GHz 1834d8m Oce B 18.035863906 MHz
n 1 18729513 6z 13.53 dim Occ B Centroid 1881378851 GHz n 1 187296 GHz 13,18 dBim Occ B Gentroid 1881377902 GHz
n 1 1,891 006 4 Gtz 1350 dém O B Freq Oifset 521,148 761 503 kHe n 1 1 12,65 dBm Occ B Freq Oifset 522 098 385 179 kHe
. s & 2 s ENNEEEENR

10:35:36 MM 07/11/2025 10:36:31 MM 07/11/2025

16QAM

v - st o

RefLevel 30,00 B Offset 74008 = REW 500 kHz
- an 3008 SWT 1.01ms ® VBW 2wtz Mode Auto Sweep
1 Occupiad Bandwidth

W] 17.65 o
! 189037206
»
10 i "
i \
0 T
| \
A e
N N N
e N
[AETFH 001 prx [T Span 40.0 Wiz
2 Marker Table
W 1 1.890372 GHz 17.65 dBm Oce 18.018 386 705 MHz
m 1 18729939 GHz 11,64 dim Occ s Centroid 1832009111 Gtz
n 1 18910183 Gz 1261 dim Occ B Freq Offset 190889 120 314 ki

weasuion.. EENNENNER "

10:37:26 MM 07/11/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n25/ 25MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

tiVie trum

RefLevel 30,00 B Offset 74008 = REW 500 kHz

ultiView trum
RefLevel 30,00 B Offset 74008 = REW 500 kHz
1.01 s VBW 2 Mtz

Mode Auto Sweep

M 1 1891441 GHz 16.21 dBm Occ Bw 23.029041 149 MHz
n 1 18705208 GHz 11.80 dBm Occ Bw Centroid 1882015272 GHz
i 1 18035498 GHz 1206 d8m Oce B Freq Offset 64728 242 844 kHz
weasuion.. EENNENNER g a0
10:49:39 MM 07/11/2025

o SWT 101 ms ® VBW 2wz Mode Auto Sweep swr
h h w
ot Wifi] 1801 dBim
1690342061
» »
P s [ P A
o o :
o, - o, - .
T T 7 1
o iss2s G 001 prs O W/ Span 50.0 MHz || [CF 18825 G 001 ps M/ Span 50.0 MHz
2 Marker Table 2 Marker Table
M 1 1.887795 GHz 1792 dBm MHz M 1 1.890342 GHz 18.01 dBm 23.055084 502 MHz
n 1 1870587 Gz 13.74 dm Occ B Centroid 1,882 081 425 GHz n 1 170491 Gz 14.11 dBim Occ B Gentroid 1882018 525 GHz
n 1 1,893 575 8 Gtz 1382 dém O B Freq Oifset 418575 096 42 kHz n 1 1,893 546 1 Gtz 1331 dfm Occ B Freq Oifset 481475 113 792 kHe
" [PR——
10:47:43 MM 07/11/2025 10:48:48 MM 07/11/2025
RefLovel 30,008 Offset 74048 = RBW 500 kHz
3000 SWT 101 ;s @ VBW 2z Mode Auto Swesp
d Bandwidth
i)
1691 441 061
»
o f
o i T
" L]
20 dBm i
AT 001 prx G Span 50.0 MHz
2 Marker Table
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n25/ 30MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

tiVie m

QPSK

swT

RefLevel 30,00 0B Offset 74008 = REW 1 MHz

1.01 s VBW 3 Miiz

Mode Auto Sweep

=

RefLovel 3000 B Offsct 74048 = RBW 1 MHz
SWT .01 s © VB 3tz Mode Auto Sweep
W W
kY - - = kY -
® k ®
o, - - o, - -
f ! |
| \
7 -
s T I C
AL 001 pex e Span £0.0 Mz || [CF 1 6825 Ghe 001 prs 0t/ Span £0.0 WAz
2 Marker Toble 2 Marker Toble
mi 1 1.875307 GHz 20.50 dBm 29037029625 MHz mi 1 1.87213 GHz 19.11 dBm e B 29017813932 MHz
n 1 18680476 GHz 16,54 dim Occ B Centroid 1882566 155 GHz n 1 18680381 GHz 1444 dil Occ B Gentroid 1882543005 Gz
n 1 18970847 GHe 1529 dém Ouc i Freq Oifset 66,154 80137 ke n 1 18970519 GHe 13,98 déen Occ B Frea Offset 43,004 750 589 ke
R [PR——
10:50:47 A 07/11/2025 10:51:42 M 07/11/2025

tiVie m

3008 SWT

RefLevel 30,00 0B Offset 74008 = REW 1 MHz

1.01 s VBW 3 Miiz

Wose Autosweep
d Bandwidth
i)
0
T N
"
5 f \
/ |
o M
(AL Wi T Span oD
2 arker Toble
M 1 1.893109 GHz 18.77 dBm Occ B 29.007542539 MHz
™ H 18579619 Gt T3 dom Ol Contraid 1852465 638 Gls
n 1 1.896 969 4 GHz 12.73 dBm Oce Bw Freq Offset -34.342 475 28 kHz
[ ] 5 S5
10:52:37 AM  07/11/2025
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SPORTON LAB.

e %FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n25/ 35MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

ultiView trum
RefLevel 30,00 0B Offset 74008 = REW 1 MHz

SWT 101 s VBW 3 Miiz
h

Mode Auto Sweep

ultiView trum
RefLevel 30,00 0B Offset 74008 = REW 1 MHz

SWT 101 s ® VBW 3 Mz
h

Mode Auto Sweep

wifi]

10:53:34 AM 07/11/2025

10:54:29 AM 07/11/2025

1854 P80 6o
2 2
10 “ 10
o 4 ; o T
. o LN e
T

GimsaE ot pte Gz Span 700 Wiz | (G 1 B8ES G 0T s ) Span 70.0 Mz
2 Markes Toble 2 Markes Toble

] 1 1889803 GHz 2008 6Bm Occ 32568 541534 MHz ] 1 1894738 GHE 18.87 dBm 32640933 299 MHz

m 1 1865505 Gz 1247 dim Occ B Centroid 1581789 31 Gz m 1 1,865 436 8 Gz 1176 dm Gec B Centroid 1881817 249 Gz

n ' 1841 dém Occ B Freq Offset 710690470715 k2 n ' 1898 1377 GHe 1367 dBm Occ B Freq Offset 68275

16QAM

ultiView trum
RefLevel 30,00 0B Offset 74008 = REW 1 MHz

3000 SWT 101 ms ® VBW 3 Mz Mode Ao Swep
d Bandwidth
w1
1,894 4580 G
n
0 o
o T
/ |
- h
v P o
P ~ .
1825 GHe 001 e 0 Mz Span 70.0 MHz
2 Misrker Table
mi 1 1.894458 GHz 18.10 dBm [ 32533558764 MHz
n 1 11865450 5 GHz 1377 dbm Occ B Centroid 1881757 24 GHz
n 1 1858024 GHa 12.56 dém Oce B Freq Offset 7427595
" )
10:55:26 MM 07/11/2025
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

Pl/2 BPSK

FR1 n25/ 40MHz / DFT-S OFDM / Middle Channel / Full RB

tiVie m

RefLevel 30,00 0B Offset 74008 = REW 1 MHz

SWT 101 s ® VBW 3 Mz

_ = B |
e e
Mode Auto Swep SWT 101 ms ® VBW J Mz Mode Auto Sweep
0 it 0
o ‘ \ | ,‘
[ ! / |
. .
\ . o fan .
s o w7 S| omes o s S
e e
mi 1 187291 GHz 19.36 dBm Oce B 38.765772162 MHz mi 1 1.891 771 GHz 18.17 dBm 39,046 069 667 MHz
i LR v o st i LR 4 o v ot A i
] R —
10:57:54 MM 07/11/2025 10:58:48 AM 07/11/2025
e e
‘ot o 1100+ voW Stk e pops
d Bandwidth w
x
A .
‘

\CF 18825 GHz
2 Marker Table

1001 prs 0 MHz/ Span B0.0 MHz
M 1 1.899123 GHz 17.06 dBm Occ Bw 38870940 858 MHz
n 1 1862993 4 GHz 12.86 dm Occ Bw Centroid 1.882 428 838 GHz
i 1 15018643 GHz 1217 dim Oce B Freq Offset 71161916 734 kHz
weasuion.. EENNENNER
10:59:44 MM 07/11/2025
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Report No. : FG550916C

e %FCC RADIO TEST REPORT

SPORTON LAB.

Conducted Band Edge

FR1 n25 / 5MHz / DFT-S OFDM / Pl/2 BPSK
Highest Band Edge / 1RBmax

Lowest Band Edge / 1RB0

Ref Level 30.00 dBm  Offset 7,40 dB Mode Sweep SGL Ref Level 30.00dBm  Offset 7,40 dB Maode Sweep SGL
Count 100/100 Count 100/100
1 Spurious Emissions 1 AwgPwr ||| Spurious Emissions 1 AvgPur
Limit Chee¥ P SPURIOUS, UINE
Line _SPURJOUS_LINE_ABS_062 3 Line _SPURJOUS,
0 ~ 20
I J1 \
10 10 dBm i L
( |
| 0.dBr i
| I
ik
¥

/ | -
/1 b :
] L !
‘f i 77|20 cer J‘ 1 \
\ L I

30
/
" i+ ; g [l ! "
iPA M I ¥ i
» Ay | } m.r J; 1t AL }
T e 1 T Zun,
RN WU SEUPORS B L O | N s TR
&0 - o ,,ﬂo;‘knl"ﬁl& o t
1.84 GHz 3003 pts. 1.5 MHz/ 1.855GHz || (71,91 GHz B 6003 pts 1.5 MHz/ B 1,925 GHz
2 Result Summar 2 Result Summa
1840 Gtz 1849 GHz 1,000 Mtz 1.84896 GHz -35.50 dBm -22.50 1910 Gz 1915 Ghz 100.000 kHz 1.91465 GHz 21.15 dBm -8.85d8
1849 Gz 1850 GHz 50,000 kHz 1.85000 GHz -15.67 dBm -267dB 1915 GHz 1916 GHz 50000 kHz 1.91500 GHz -16.84 dBm -3.88d8
1.850 GHz 1.855 GHz 100,000 kHz 1.85031 GHz 20.51 dBm -9.49 dB ToE o 1925 GHe 1,000 Mis 191605 GHz '32.83 dBm 1983 dB
oy ey o 500

11:33:10 AM 07/11/2025 11:33:53 am 07/11/2025
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n25 / 5MHz

/ DFT-S OFDM / Pl/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 7,40 d8 Mode Sweep

1 Spurious Emissions

s Reflevel 30.00dBm  Ofset 7.50 B Made Sweep set

Caunt 100/100 Count 100/100
1 Spurious Emissions 1 AvgPurr

Limit Cheel Fhss SPURIOUS, UNE | AES_ 002 AL
Line _SPURJoUS, phss SPURJOUS_LINE_A8S_0g2 .
b B
10 10 B | -
P e A s st
] ! | [ojasor —
| | | |
‘ I i .
| ] S
{r‘ Yy B \I\_\w "“'W«M_K"\
: B — y .
' it ey
aprri? ™
# A M‘km
o
IR =
byt
50 60 dBr T
T84 Gz 3003 pix 15 Miia/ 8556 | | (797 aH: : LT L —emen

2 Result Summay

2 Result Summa;

1840 Gtz 1849 GHz 1,000 Mtz 1.84795 GHz 26.90 dBm 13.90 dB 1910 Gz 1915 Ghz 100.000 kHz 1.91267 GHz 8.72 dBm -21.28d8
1849 GHz 1850 GHz 50,000 kHz 1.85000 GHz -21.17 dBm 14.17 dB 1915 GHz 1916 GHz 50000 kHz 1.91500 GHz -19.97 dBm 697 dB
1850 GHz 1855 GHz 100,000 kHz 1.85296 GHz 8.10 dBm 1.90 dB 1.916 GHz 1,925 CHe 1,000 MHz 191723 GHz 13,00 dBm 0.00 dB
Ready mm Ready inananiil R

05:44:31 AM 07/11/2025

10:39:20 AM  07/11/2025

NA

Channel Power -13dBm > -14.14dBm (PASS)

NA

Reflevel 30.00d8m  Offset 7.40dB & RBW 10 kHz S6L

- At 208 ® SWT_100ms & VBW 30kHz _Made Sweep Count 100/100
1ACR Rm Avg P
20 dBin—————————————— e

10 diy

CF1.91723 GHz 1001 pts 200.0 kHz/ Span 2.0 Mz

2 Result Summay MNone
T {Ref) 1.000 Mtz -14.14 dBm
Tx Total 1414 dBm

[ T

10:46:16 AN 07/11/2025
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e%FCC RADIO TEST REPORT Report No. : FG550916C

SPORTON LAB.

FR1 n25/ 5MHz / DFT-S OFDM / QPSK
Highest Band Edge / 1RBmax

Lowest Band Edge / 1RB0

ultiVies Spectrum .
Ref Level 2000 gBm  Offset 7,40 d8 Mode Sweep SGL Ref Level 30.00 dBm Offset 7,40 dB Mode Sweep SG6L
Count 100/100 Count 100/100
1 Spurlous Emisiions 1 AvgPur
Limit Che<¥ PRss SPURIOUS UINE- ABS_002
Line _SPURJoUS_UNE_ABS o2 phss Line SPURJOUS._LINE_A8S_0d2
P . 0 -~
A [
10 10 dBm ’JI I
i
o i 0 dBrr i \
I
10 I‘. l' g ‘ L
SPURIOUS_LINE, AES_002
20 dBm : : / 1 B 'I \
/ b Iy
30 ’; T 7| | 30 dbm y -
. I
a0 A , — HJHM ‘\ MLLL
— I | [
e |
I . g /- Ul gl \ '“«JUJ |
- P e o I i ez -
I IR rraind . " o 4‘} i Aok Bl ol
&0 TV l 50 M a0 ettt b e
1.84 GHz 3003 pts 1.5 MHz/ 1.855 GHz. 1.91 GHz 6003 pts 1.5 MHz/ 1.925 GHz
2 Result Summar 2 Result Summar
180Gt 1849 Gtz 1.000 Mtz 184897 GHz -34.99 dBm -21.99 dB 1910 GHz 1915 GHz 100.000 kHz 1.91466 GHz 20,50 dBm -0.50 dB
18496GH 1850 GHe 50,000 kit 1.85000 GHz -16.12 dBm 31248 1915 GHz 1916 Gtz 50000 kitz 191500 GHz 1612 dBm 31248
1850 Gz 1855 Ghz 100.000 kiz 1:85032 GHz 20.09 dBm -9.91 dB Tate e e e bt 1612 dBm 312a8
; - PR

10:20:48 AM  07/11/2025 10:22:40 AM 07/11/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n25/ 5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 7,40 d8

ReflLevel 30,00 dBm  Ofset 7.50 dB Mode Sweep sat
Count 100/100 Count 100/100
o s oo
Limit Chee¥ Phss SPURIOUS UINE" ABS_002 Al
Line _SPURJOUS_LINE_ABS_0G2 PRSS Line _SPURIOUS_LINE_ABS_0g2 AL
0 20
10 10 dBm - | -
P Ty N
0 OfdB - l
i \
10 i | C——
YT % g,
-20d8m ! o N -
) —— haa Y. P,
30 30 dBnr T \\.A
R —
-0 i,
F il ""'n“m
Reamunit | Hh"‘“w..,
0 60 dBrm | s
1.84 GHz 1.5 Miz/ 1.855 GHz || | 181 Ghie : oI L —emen

2 Result Summay

1.840 GHz
1549 Ghiz
1850 GHz

5ii

87 GHz
99 GHz
53 77 GHz

2 Result Summa;

05:45:20 AM 07/11/2025

1910 GHz 1915 GHz 100.000 kHz 1.91322 GHz 8.56 dBm -21.44 dB
1915 GHz 1916 GHz 5(.000 kHz 1.91519 GHz -21.19 dBm -8.19dB
1.916 GHz 1.925 Gz 1.000 MHz 191618 GHz -11.74 dBm 1.26 dB
Ready jinaasaniif T

10:41:42 A 07/11/2025

NA

Channel Power -13dBm > -13.43dBm (PASS)

NA

Reflevel 30.00d8m  Offset 7.40dB & RBW 10 kHz S6L
- At 208 ® SWT_100ms & VBW 30kHz _Made Sweep Count 100/100
1ACR Rm Avg P
20 dBin—————————————— e

10 diy

5088y Ry ot

CF1.9165 GH 1001 pts 200.0 kHz/ Span 2.0 Mz

2 Result Summay MNone
T {Ref) 1.000 Mtz -13.43 dBm
Tx Total 1343 dBm

Raady inasnnnnN] =

10:47:23 AN 07/11/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n25/ 10MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

2 Result Summar

1.840 GHz 1.849 GHz 1.000 MHz 1.84900 GHz -26.50 dBm -13.50 dB

1,849 GHz 1.850 GHz 100,000 kHz 1.84998 GHz. -26.65 dBm -13.65 dB

1.850 GHz 1.860 GHz 100.000 kHz 1.857 09 GHz. 5.60 dBm -24.40 d
0$:49:05 AM  07/11/2025

Ref Level 30,00 dBm  Offset 7.40.dB Mode Sweep saL RefLevel 30,00 dBm  Offset 75048 Mode Sweep 6L
Count 100/100 Caunt 100/100
1 Spurious Emissions 1 Avgpwr |1 Spurious Emissions 1 AvgPur
SPURIOUS_LINE. ABS
lous_Line_ags_odz h e SPURJOUS_LIN

0 0
10 10 dBm

p PP A A g N )
0 0 dBrr . WI

( | |

1 | ! |
10 T T 7
SPURIOUS_LINE | ABS_002 | | | l
-20dBm i Y 20 dby v Foote

{ W,
( \
e \ e
30 —— 30 dBr
JJH‘

A \
& 60 dBr
1.84 GHe 3003 pts 2.0 MHz/ 1.86GHz | | [1.905 GHa 5003 pts 2.0 MHz/ 1.925 GHa

2 Result Summa;

1.905 GHz 1915 GHz 100.000 kHz 1.91396 GHz 5.86 dBm -24.14 dB
1915 GHz 1916 GHz 100.000 kiz 1.91507 GHz -25.27 dBm -12.27 dB
1.916 GHz 1.925 GHz 1.000 MHz 191610 GHz -18.16 dBm 5.16 dB
Ready inasnnnnN] &% o
09:50:45 A 07/11/2025

FR1 n25/ 10MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30,00 dBm  OMiset 7,40 3B Mode Sweep sa Reflevel 30.00dBm  OMset 7.40 JB Mode Sweep sa
Count 100/100 Count 100/100
1 Spuriow ssians 1 AvgPwr 1A
lous Lune_ass_odz
0
10 10 dBm
PPNV VAP A A A AR A
0 } [ - T
| i ?
10 1 E
SPURIOUS_LINE ‘ ‘ | |
i E | | | ot
-20 dBrmr - f " ,ﬁu By 'h
PRI o [ n, e
30 ,-"”“"M‘WM i + 30 dBnr
R \-\-
|
-0 60 dBr-
1.84 GHz 3003 pts. 2.0 MHz/ 1.6 GHz | | [1.905 GHz 5003 pts 0 MHz/ 1.925 GHz

2 Result Summar

1.840 GHz 1.849 GHz 1.000 MHz 1.84885 GHz -23.83 dBm -10.83 dB

1,849 GHz 1.850 GHz 100,000 kHz 1.84998 GHz. -27.68 dBm -14.68 dB

1.850 GHz 1.860 GHz 100,000 kHz 1.85745 GHz. 4.87 dBm -25.13 dB
05:49:54 AM 07/11/2025

2 Result Summa;

09:51:34 AN 07/11/2025

1.905 GHz 1915 GHz 100.000 kHz 1.90613 GHz 5.24 dBm -24.76 dB
1915 GHz 1916 GHz 100,000 kHz 191520 GHz -25.91 dBm -1291 dB
1.916 GHz 1.925 GHz 1.000 MHz 191613 GHz -17.06 dBm -4.06 dB
Ready jinRnaRNTNf &% i)
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n25/ 15MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 7.40 4B

Mode Sweep saL RefLevel 30.00d8m  Offset 7.40 dB Mode Sweep seL
Count 100/100
1 Spurious Emissions 1 Spurious Emissions
PR SPURIOUS_UINE: ABS 0 S
Line _SPURJOUS_LINE_ABS_062 A SPURIOUS_LINE_ABS_02
0 0
10 10 dBm
Y T T g T T P e o AN A e iy g AN A e
T 1 |
| |
| |
10 ‘ ; !
SPURIOUS_LINE_ ABS_002 | | |
-20dBm: i + 1!
|
30 o | —{ | [-30 dBm
|
40
"y
& 60 dBr
1.84 GHz 3003 pts 2.5 Miz/ 1.865 GHz || |18 6 003 pis PR T

11:29:22 AM 07/11/2025

11:32:23 an

07/11/2028

1849 GHz 1.000 MHz 1 -25.24dBm 12.24 dB 1.900 GH 1.915 GH 100.000 kH 1.902 10 GHz -25.89 8
1,849 Gz 1850 Ghe 150000 kfiz 1.84999 GHz -27.47 dBm 1347 dB 005 ot Toe e 190000 ks 191575 oHa
1850 Gz 1,865 GHz 100,000 kHz 1.85131 64 373 dBm 26248 1915 GhHz 1.925 GHz 1.000 MHz 1.91605 GHz

FR1 n25/ 15MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30,00 dBm  Offset 7.40 dB Mede Sweep S5GL Ref Level 30.00dBm  Offset 7,40 dB Maode Sweep SGL
Count 100/100 Count 100/100
1 Spurious 1 AvgPwr Emiss|
Lim PR UNE A 2
Line _8i A ne _SPURIOUS_LINE_ABS_0d2
20 20
10 10 dBm
0 N S S Pan OB g A NS A e,
I { |
E L
f .
| I}
| 1
i \
= [ |30 aor
-40
-60 60 dBr
1.84 GHz 3003 pts 2.5 MHz/ 1.865 GHz. 1.9 GHz 6003 pts 2.5 MHa/ 1,925 GHa

11:30:11 AM 07/11/2025

11:31:35 A 07/11/2028

1.840 GHe 1849 GHz 1.000 MHz 1.84874 GHz B -10.58 dB 1.900 GHz 1.915 GHz 100.000 kHz 1.91257 GHz EX
1849 Gz 1850 GHz 150,000 ktfz 184599 GHz -26.97 dBm -13.97d8 1915 GHz 1916 GHz 150,000 kHz 191503 GHz -26.39 dBm -13.39.4d8
1850 GHz 1.865 GHz 100,000 khHz 1.86186 GHz 3.26 dBm -26.74 dB 1316 GHx 1925 Gz 1,000 MHz 191613 GHz 19.86 dBm .86 dB
Ready (m Reach rnnnnnnil 2 20se
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n25/ 20MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 7.40 4B

1.840 GHx 1849 GHz 1.000 MHz 1.84891 GHz -27.62 dBm
1.849 GHz 1.850 GHz 200,000 kHz 1.84998 GHz -28.60 dBm
1850 GHz 1870 GHz 100,000 kHz 1.863 94 GHz 2.61 dBm

-14.62 dB
-15.60 dB

08:57:02 AM  07/11/2025

-27.39 dB

Mode Sweep a Reflevel 3000 d8m  Offiet 7808 Mode Sweep sl
Count 100/100
) Symiriows Embions purious Emissions
Limit Chec R SPURIOUS_LINE ‘-'\FS 00.
Line _sPURJoUS UROUS-LINE_ABS_od2
0 20
10 10 dBm
. i S P U TS, P - e e
| !
10 | - |
SPURIOUS_LINE ABS 0 |
20 dBm- + ! l Br !
|‘ | ' IL m\“
ey S N 30 dm L, - Mﬂ‘\
-40 \
£ 60 dBry
1.84 GHz 3003 pts 3.0 MHz/ 1.87 GHz 1.895 GHa 6003 pts 3.0 MHz/ 1.625 GHz

2 Result Summa;

1.895 GHz

1.915 GHz
1.916 GHz

1.915 GHz
1916 GHz
1.925 GHz.

1.89550 GHz
1.91549 GHz
1.91676 GHz

100.000 kHz
200,000 kHz
1.000 MHz

3.13 dBm
-27.22 dBm
-20.81 dBm

09:58:50 AM 07/11/2025

Ready

FR1 n25/ 20MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 7.40 4B

Limit Chesi

Line _SPUR|OUS_UINE_485_od2

Mode Sweep

6L

Count 100/100

1 Spurious Emissians 1 AugPwr

RefLevel 30.00dBm  Offset 7,40 dB

s Emis:
U5 LINE-ABS 00
Line _SPUR{OUS_LINE_ABS_0q2

6L
Count 100/100

Mode Sweep

0 0
10 10 dBm
o . N A i, s 0 B o it

B et

1.840 GHx 1.849 GHz 1.000 MHz 1.84891 GHz -23.81 dBm
1549 Ghiz 1850 GHz 200,000 kHz 1.84996 GHz -28.19 dBm
1.850 GHz 1.870 GHz 100.000 kHz 1.862 60 GHz 1.97 dBm

-10.81 dB
-15.19 dB
-28.03 dB

05:57:51 AM 07/11/2025

“ \ —{|[ 00t e ""‘\\
-40
RN
-60 60 dBr
1.84 GHz 3003 pts 3.0 MHz/ 1.87 GHz 1.835 GHz 6003 pts 3.0 MHz/ 1.925 GHz

2 Result Summa;

1.895 GHz 1915 GHz 100.000 kHz 1.89588 GHz 2.33 dBm -27.67 dB
1915 GHz 1.916 GHz 200,000 kHz 1.91528 GHz -26.28 dBm -13.28 dB
1.916 GHz 1.925 GHz 1.000 MHz 1.91600 GHz -20.34 dBm 734 dB
Resdly jinaasaniif L3 el

05:58:35 AM  07/11/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n25 / 25MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 7.40 4B

Mode Sweep

10:01:30 AM  07/11/2025

10:05:21 AM  07/11/2025

saL Reflevel 3000d8m  Offset 74008 Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emi 1 ol | 1 spurious Emissians ®1 AugPurr
Limit Che R SPURIOUS_UINE: ABS S5
Line _SPURJoUS, ous o
20 20
10 10 dBm
a - ] 0 bt o e . S E——
| | |
10 E
SPURIOUS_LINE_ ABS | | |
20 dBm - ! B
f | | ! A
Gl l ! . SNy
et in Mﬂl 30 dB Yy By
L Y
-40
£ 60 dBiny
1.84 GHz 3003 pts 3.5 MHz/ 1.875GHz | 1.83 GHe 003 pis EELT) TG
1840 GHz 1849GHz 1.000 MH: 1.84659 GHz ~25.03 dBm -12.03 dB 890 GF1 015 i 100,000 ki 1,890 38 61, 1.85 B
1849 Gtz 1850 Gz 300000 kttz 1:84998 GHz -28.38 dBm -1538 dB i Toe e 200000 ks 151514 GHz 2294 6Bm
1.850 GHz 1875 GHz 100.000 kHz 1.863 77 GHz 1.64 dBm -28.36 dB 1.916 GHz 1.925 GHz 1.000 MHz 191678 GHz 219,15 dBm
T — O 5
10:00:40 AM 07/11/2025 10:04:31 AN 07/11/2025
Ref Level 3000 dBm  Offset 7,40 d8 Mode Sweep S5GL Ref Level 30.00 dBm Offset 7,40 dB Mode Sweep SG6L
Count 100/100 Count 100/100
A Spurious Eminsjans DLl
Limit ChecH Ff SPURIOUS LINE: ABS_002 55
Line _SPURJOUS_LINE_ABS_od2 SPURIOUS_LINE_ABS_0d2
20 20
10 10 dBm
0 B - - - - T L IR L i s B e Tt
|
| 4 |
‘ |
,‘ | ‘\u | H”V\n
! ‘\ 30 dBr e T
£ 60 dBiny
1.84 GHz 3003 pts 3.5 MHz/ 1.875 GHz 1.89 GHz 6003 pts 3.5 MHz/ 1.625 GHz
1840 Gt 1849 GHz 1.000 Mitz 1.84893 GHz -25.74 dBm 1274 dB 890 GH Ta15 o 100,000 kb 189157 61 1.85 db: 28154
18496tz 1350 GHe 300000 kiiz 184999 GHz ~28.34 dBm -15.34 dB 1915 6He 1916.6Hie 300,000 ki 191521 GHz 2338 dbm 1038 dB
1850 GHz 1875 Ghz 100,000 kiz 1:85681 GHz 0.63 dBm -29.37 dB Yot o Yass o o e 181840 GHa 20,68 dbim o
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n25 / 30MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30,00 dBm  Offset 7.40 dB Mode Sweep

10:08:11 AM  07/11/2025

1,840 GHz 1849 GHz 1.000 MHz 1.84889 GHz 29.55 dBm -16.55 dB
1.849 GHz 1.850 GHz 300.000 kHz 1.84995 GHz 29.70 dBm -16.70 dB
1.850 GHz 1.880 GHz 100.000 kHz 1.862 54 GHz 0.44 dBm -29.56 dB

saL RefLevel 30.00d8m  Offset 7.40 dB Mode Sween s6L
Count 100/100
1 Spurious Emissions purious Emissions
Limit Chec¥ R SPURIOUS _UINE: ABS_00;
Line _SPURJOUS. URIOUS_LINE_ABS_0d2
0 0
10 10 dBm
o W T T T Y = T L e e i W |
i \ | v |
10 (1] |
SPURIOUS_LINE | ABS 0
-20 B ‘I T B | T
/ | v
30 H | 30 dB L
Mwm'—-'HJ .‘
40 \
£ 60 dBr
1.84 GHz 3003 pts 8 MHz/ 188 GHz | | [ 1885 G 003 pis 4.0 WHa] TG

2 Result Summa;

1.885 GHz
1.915 GHz

1.916 GHz

1.915 GHz
1916 GHz
1.925 GHz.

100.000 kHz
300.000 kHz
1.000 MHz

10:10:21 AM 07/11/2025

FR1 n25/ 30MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 7.40 4B

1.840 GHx 1.849 GHz 1.000 MHz 1.84887 GHz -27.58 dBm -14.58 dB
1,849 GHz 1.850 GHz 300,000 kHz 1.84999 GHz -30.53 dBm -17.53 dB
1.850 GHz 1.880 GHz 100.000 kHz 1.85667 GHz 0.17 dBm -30.17 dB

[
10:09:01 AM  07/11/2025

Mode Sweep SGL RefLevel 30.00d8m Offset 7.40 B Maode Sweep S6L
Count 100/100 Count 100/100
s Ems
Limit Che<¥ R S _LINE ABS 00
Lne _5PURJOUS_LINE_ABS 02 Line, SPURTOUS_LINE_ABS og2
0 20
10 10 dBm
o - R e P T B s e T e ST S e
[ ]
| I
t By
| I [
H( H | |30 dBrr '.f“ \vo_\\
-40 ‘\
60 60 dBr
1.84 GHz 3003 pts 0 MHz/ 1,88 GHa | | [ 7,885 Gha 5003 pis 4.0 MHa/ 1.925 GHa

2 Result Summa;

1.885 GHz 1915 GHz 100.000 kHz 1.89615 GHz 0.41 dBm -29.59 dB
1915 GHz 1.916 GHz 300,000 kHz 1.91503 GHz -25.54 dBm -12.54 dB
1.916 GHz 1.925 GHz 1.000 MHz 1.916 20 GHz -22.19 dBm -9.19 dB

10:11:11 AM  07/11/2028

Readly

20250711

Page Number 1 A6_n25-29 of 33




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n25 / 35MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 7.40 4B

Mode Sweep saL RefLevel 3000 dim  Offset 7,40 dB Mode Sweep saL
Count 100/100

1 Spurious Emissions purious Emissions

Limit Chec¥ R SPURIOUS _UINE: ABS_00;

Line _SPURJOUS. URIOUS_LINE_A8S_oq2
20 0
10 10 dBm
a PV S s Co gl e TS P B e e T Y W e v

|

10 | ‘
SPURIOUS_LINE, ABS | \
20 dBm: ‘ { pode |
30 4 Yy ‘ 130 dbrm k\-) Vr\-\”".‘\
40 \
& 60 dBr
1,64 Gz 3003 ps 5 Mia/ 1.685 Gz | | | 7,68 Giie oI [T T

10:13:27 AN 07/11/2025

1.840 GHx 1849 GHz 1.000 MHz 1.84675 GHz -25.40 dBm -12.40 dB
1849 GHz 1850 GHz 500,000 kHz 1.84999 GHz -27.41 dBm -14.41 dB
1.850 GHz 1885 GHz 100.000 kHz 1.862 64 GHz -0.32 dBm -30.32 dB

2 Result Summa;

1.880 GHz

1.915 GHz
1.916 GHz

1.915 GHz
1916 GHz
1.925 GHz.

100.000 kHz
S00.000 kHz
1.000 MHz

0.28 dBm
-24.48 dBm
-22.35 dBm

10:15:17 AM  07/11/2025

Ready

FR1 n25/ 35MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 7.40 4B

Mode Sweep SGL RefLevel 30.00d8m Offset 7.40 B Maode Sweep S6L
Count 100/100 Count 100/100
-
Limit Che<¥ R S _LINE ABS 00
20 20
10 10 dBm
o

A T S TR v e ey e

foa T
‘. /50 dom L r‘\‘\\
"

40

&0 60 dBr

1.84 GHz 3003 pts 5 MHa/ 1,685 GHz || | 1.88 Ghiz 5003 pis 45 MHa/ 1,925 GHa

1.840 GHx 1.849 GHz 1.000 MHz 1.84755 GHz -25.73 dBm -12.73 dB
1,849 GHz 1.850 GHz 500,000 kHz 1.84896 GHz -26.88 dBm -13.88 dB
1.850 GHz 1.885 GHz 100.000 kHz 1.863 62 GHz -0.30 dBm -30.30 dB

10:14:16 AM 07/11/2025

2 Result Summa;

1880 Gz 1915 Ghz 100.000 ki 189271 GHz 0.1 dBm -30.11d8

1915 GHz 1.916 GHz 500,000 kHz 1.91590 GHz -25.25 dBm -12.25dB

1.916 GHz 1.925 GHz 1.000 MHz 191676 GHz -23.08 dBm -10.08 dB
N T

10:16:06 AM  07/11/2028
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n25 / 40MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 7.40 4B

P saL Ref Level 30,00 dim  Offset 7,40 dB Mode Sweep seL
Count 100/100
1 Spurious Emissions purious Emissions
Limit Chec¥ R SPURIOUS _UINE: ABS_00;
Line _SPURJOUS. URIOUS_LINE_A8S_oq2
20 0
10 10 dBm
0 df A * o o -
o J"‘L PP TN e WU SN T e g T Ry Iﬂ—ﬂ‘—w\.u.,_ TP NV TN e FTY S e e e g W
10 |- |
| [ ‘ |
SPURIOUS_LINE | ABS, 002
-20 dBm - — 1 [ T
! | |
: 4| fmeam “\—-\\
40
£ 60 dBr
.84 Gha ELET L) 896 | | | 7875 Gl EoT s/ TS5 G

1.840 GHz

1649 GHz
1850 GHz

1889 GHz
1850 GHz
1890 GHz

1.000 MHz
500,000 kHz
100,000 kHz

1.84900 GHz
1.84999 GHz
1.860 73 GHz

2 Result Summa;

10:17:03 AN 07/11/2025

26.69 dBm -13.6 1675 GHz 1915 GHz 100.000 kHz
24.51 dBm -11.51 dB 1915 GHz 1.916 GHz 500.000 kHz
-0.69 dBm -30.69 dB 1.916 GHz 1.925 GHz 1.000 MHz

10:18:85 AM  07/11/2025

FR1 n25 / 40MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 7.40 4B

Mode Sweep

10:17:53 AM 07/11/2025

10:19:45 AM  07/11/2025

o Reflevel 30.00dBm  Ofset 7.40 dB Mode Sweep set
Count 100/100 Count 100/100
HEm
Limit Che<¥ R S _LINE ABS 00
Line _SPURJoUS_UNE_ABS_ot2 Line “SPURJOUS_LINE_ABS 02 hes
20 20
10 10 dBm
¢ o E— Y S R L ey s v Topr—— TS PR TSP P T
‘ I
| |
qi) l‘\\
H | |30 dBor |
-40 \
-60 60 dBr
.84 GHz 3003 pis 0 M/ 188G || | 1875 GHa ForTTS ST T
2 Result Summa
1.840 GHe 1849 GHz 1.000 MHz 1.84893 GHz -25.85 dBm -12.85dB 1.875 GH: 1.915 GH: 100.000 kH; 1.87651 GHz -0.91 dBm -30.91 d@
aciid 1850 Gz 500000 kHz 184998 Ghz -26.24 dBm -13.248 1915 6He 1916.6Hie 500,000 kis 191503 GHz 25.72 dBm 27248
1850 Gz 1850 Ghz 100000 kiz 1:86181 GHz 1.03 dBm -31.03 B Tate e e T e 1o o 2202 dBm Janzas
Ready (L Y ! Ready Eananin| & o
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

Conducted Spurious Emission

FR1 n25/ 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level J0.00dBm  Offset 7.40 B Mode. Auto Sweep s6L RefLevel 30.00 dBm  Offset 7.40 B Mode Auto Sweep s6L
Count 100/100 Count 100/100
Line _SPUR|OUS_LINE_ABS_0d2 Line _SPUR|OUS_LINE_aBS_og2
10 dinr 10 dBr
o o
10 dBm 10 dBer
SPURIOUS_LINE |ABS_002 SPURIOUS_UINE | ABS 002
20 dBa 20 dBew
20 -30
40 dBm 40 di
50 -50
y—— P i — [
i T s = S
30.0 MHz 52006 pts 185 GhHz/ 19.5 Gz | [ [ 30.0 Mz 52006 pts 1.95 GHz/ 19.5 GHz
2 Result Summas 2 Result Summan
30.000 Mz 1.000 GHz 1.000 Mz 44.91002 MHz -54.84 dBm 30.000 MHz 1.000 GHz 1.000 MHz 36.80952 MHz -54.78 dBm
1.000 GHz 1.840 GHz 1,000 MHz 1.67257 GHz -54.92 dBm 1.000 GHz 1.840 GHz 1.000 MHz 1.81575 GHz -54.93 dBm
1.920 GHe 3000 GHe 1,000 MHz 1.93201 GHz 44.26 dBm 1.920 GHz 3.000 GHz 1.000 MHz 1.96359 GHz 43.31 dBm
3.000 GHz 9,000 GHz 1.000 Mz 6.47677 GHz -52.29 dBm 3.000 GHz 9.000 GHz 1.000 MHz 6.49117 GHz 5270 dBm
9.000 GHz 13.000 GHz 1,000 MHz 10.01450 GHz -54.53 dBm 9.000 GHz 13.000 GHz 1.000 MHz 10. z -54.27 dBm
13,000 GHe 19.500 GHr 1,000 MHz 18.92479 GHz -49.54 dBm 13.000 GHz 19.500 GHz 1.000 MHz 1884376 GHz -49.68 dBm
ety soaty 4
11:04:22 A 07/11/2025 11:06:33 A 07/11/2025

Highest Channel

Ref Level 30.00dBm  Offset 7.40 B

Mode Auto Sweep

6L

Count 100/100
1

Line _SPUR|OUS_LINE_ABS_0G2
10 dbm
0
10 dBan
SPURIOUS_LINE |ABS_002
20 dBan
30
40 dBm
- ) b
M T L et ™ N PV et et
30.0 MHz 52006 pts 185 GhHz/ 19.5GHz
2 Result Summa
30,000 MHz 1,000 GHz 1,000 MHz 37.35440 MHz -54.71 dBm
1.000 GHz 1.840 GHz 1,000 MHz 1.78258 GHz -54.98 dBm
1.920 GHz 3.000 GHz 1.000 MHz 1.99275 GHz 42.52 dBm
3.000 GHz 5,000 GHz 1,000 MHz 6.49877 GHz 52.52 dBm
3.000 GHz 13.000 GHz 1,000 MHz 10.01450 GHz -54.43 dBm
13000 GHz 19.500 GHz 1000 MHz 18.856 76 GHz -49.70 dBm

11:08:45 A 07/11/2028
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seanron 05 FCC RADIO TEST REPORT Report No. : FG550916C
Frequency Stability
Test Conditions FR1 n25 (BPSK) / Middle Channel 10M
Within Authorized
Temperature Voltage Deviation (ppm) Frequency Offset (Af) Frequency Result
(°C) (Volt) (Hz) Block(Hz)
50 Normal Voltage 0.0037 -3.1 Yes
40 Normal Voltage 0.0074 6.2 Yes
30 Normal Voltage 0.0114 -9.5 Yes
20(Ref.) Normal Voltage 0.0000 0 Yes
10 Normal Voltage 0.0017 -1.4 Yes
0 Normal Voltage 0.0043 -3.6 Yes
PASS
-10 Normal Voltage 0.0011 -0.9 Yes
-20 Normal Voltage 0.0002 0.2 Yes
-30 Normal Voltage 0.0006 -0.5 Yes
20 Maximum Voltage 0.0090 7.5 Yes
20 Normal Voltage 0.0000 0 Yes
20 Minimum Voltage 0.0020 -1.7 Yes
Note:

1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 3.63 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
3. The frequency variation is sufficient to ensure that the occupied bandwidth of all operation channels stay

within the operating frequency block or frequency block group.
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saaFCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n26_Part22H

<SISO Mode>
Peak-to-Average Ratio
Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.98 4.84 5.72 5.98 PASS
Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.38 PASS
Page Number 1 A7_n26-1 of 19



seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

Reflovel J000dBm  Offset 69045 = AnBW 20 Mz Reflevel 300000m Offset 630D = AnBW 20 Mz
3000 Meos Time 6.5 ms = it 5008 Mess Time 65 ms
1
= =
1E-
=
I
| I
1
IE04 108
i |
(CF 36,5 Wz Mean Pwr + 20,00 d8 | | (GF336.5 iz Mean Pwr + 20,0048
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000
-_E,m dBm 27.47 dBm —ua d8 1.50 dB 344 4B 3.98 b 43048 = 22.58 dBm 27.85 dBm 52748 23248 406 db 481 d8 520 d8
10:00:26 WM 07/09/2025 10:00:43 M 07/08/2025
Reflovel J000dBm  Offset 69045 = AnBW 20 Mz Reflevel 300000m Offset 630D = AnBW 20 Mz
- 3000 Meos Time 6.5 ms = it 5008 Mess Time 65 ms
1 CCDF 15a view |1 ccoF
S 1E-
I
1E
A \
IE04 08 i
| 1
‘ 1
] 1
i
| ‘
(CF 36,5 Wz Mean Pwr + 20,00 d8 | | (GF336.5 iz Mean Pwr + 20,0048
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000
2158 dBm 27.63 dBm 6.05 dB 29248 484 4B 5.72 dB 604 db = 21.11dBm 27.78 dBm 6.67 dB 300 d8 5.00 dB 558 dB 660 d8
[CRRT ] e [C— | A
10:01:03 A 97/09/2025 10:01:22 A4 07/08/2025
Reflevel 3000dBn  Offiet 5305 = AnBW 20 MH:
- 3008 MessTime 65ms
1 CCOF 153 View
IE04 .
‘\
|
|
1
|CF 838.5 MHz_ Mean Pwr + 20.00 dB
2 Result Summ Samples: 130000
-_us,m dBm 26.23 dBm - 714 d8 3.00dB 5,188 6.38 3B 70648
10:01:43 MM 07/08/2025
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK QPSK Pl/2 BPSK QPSK Pl/2 BPSK QPSK Pl/2 BPSK QPSK
Middle CH 5.28 5.1 9.84 9.92 14.51 14.51 19.34 19.39
Mod. 16QAM 16QAM 16QAM 16QAM
Middle CH 512 9.95 14.60 19.31
Page Number 1 A7_n26-3 of 19




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 B Offset 5,008 = REW 100 kHz
3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

- an

Ref Level 30,00 B Offset 5,008 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300Ktz Mode Auto Sweep

20 dom g m 120¢8) | | 20 dorm
i F 528400 M #117.053 dém -
[~ | Lo
1o I 10 !
|
|
0 dbir 0 dbir !
’ i |
0 a8 123 4 : 10 i :

) i

Merpl,

i

_ i
bedeut gl

A d
P 0 i s

,jﬁﬁémw

(GF836.5 MHz 70001 pis 0 Mz

(GF836.5 MHz 70001 pis .0 MHz/

Span 40.0 WAz

09:59:37 MM 07/09/2025

Span 40.0 WAz

09:59:11 MM 07/09/2025

16QAM

Ref Level 30,00 B Offset 5,008 = REW 100 kHz
3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

- an

i

i s

nwww

(GF836.5 MHz 70001 pis 0 Mz

09:57:53 MM 07/09/2025

Span 40.0 WAz
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 B Offset 5,008 = REW 200 kHz

RefLevel 3000 dn Offct 048 = REW 200z
- X0 SWT 101 ms @ VEW 1wz Mode Auto Sweep -an 305 SWT 101 ms @ VEW 1wz Mode Auto Sweep
2.2 dten 1 e
1 40000 Wi 53500
20 dB = o3| | |20 o B 11 ¢}
" 1 9.845 00 MHz| 9.925 00 MHz|
LR Ses At i
10 i 10 t
i | | \
ot | ot !
] | i
12 895 a8 ;
10 dm 108 : 3
]
| |
: d m
dmw e iy, M Phasia
w"ﬂ ) ™ “‘M
_'w'\-w.\q N N 'IMW ty
i N e A
P Ik . i
|CF 836.5 MHz 10001 pts 0 MHz/ Span 50.0 MHz | | (CF 836.5 MHz 10001 pts .0 MH2/ Span 50.0 MHz
03:55:31 MM 07/09/2025

09:55:57 MM 07/09/2025

16QAM

Ref Level 30,00 B Offset 5,008 = REW 200 kHz
- an

3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

20 dooe P v
o Adasraihpaainig sssac0m
T T
| |
0 dBerr ll
|
Toasm 142.9.098 b i
v
W
n et MN i,
PPl ""'N "\\""M.
M w\"\
i Sheti
|CF 836.5 MHz 10001 pts 0 MHz/ Span 50.0 MHz

09:57:16 MM 07/09/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916C

FR1 n26 / 15MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 B Offset £.00.08 = REW 300 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

1451800 Mz

Ref Level 30,00 B Offset £.00.08 = REW 300 kHz
- an 3008 SWT 101 ms ® VBW 1Mz Mode Auto Sweep

0 { - ;

| | |

odam + \ odam L

¥ ! :

10 4B : L ; 10 dBm: bis r _I
JJ ‘. M \'.vul

foah mw"rw

[,

o

(GF836.5 MHz

70001 pis G

05:54:12 MM 07/09/2025

Span 60.0 WAz

(GF836.5 MHz 70001 pis 0 MHz/

09:53:46 MM 07/09/2025

Span 60.0 WAz

16QAM

Ref Level 30,00 B Offset £.00.08 = REW 300 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

(GF836.5 MHz 70001 pis 0 Mz

09:52:27 MM 07/09/2025

Span 60.0 WAz

Page Number
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916C

FR1 n26 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK QPSK

Ref Level 30,00 B Offset 5,008 = REW 500 kHz Ref Level 30,00 B Offset 5,008 = REW 500 kHz

- an 3006 SWT 101 ms ® VBW 2tz Mode Auto Sweep - an 3008 SWT 101 ms ® VBW 2z Mode Auto Swesp

20 dBrn 24 y . I
,MMWWM« 19,381 00 Mz 118,382 dEm Araieanhos A . 1539000 Mz
0 - 0 ! *
j | | 1
i ‘ ‘, s j 5
W2 T | : W2 761 dE "
10 dBm: L B 10 dm ! ’

Nl I | S

|CF 836.5 MHz 10001 pts 0 MHz/ Span 70.0 MHz | | [CF 836.5 MHz 10001 pts .0 MH2/ Span 70.0 MHz

09:50:16 MM 07/09/2025 09:50:42 MM 07/09/2025

16QAM

Ref Level 30,00 B Offset 5,008 = REW 500 kHz
- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep

(GF836.5 Mz 70001 pis 0 Mz Span 70.0 Mz

09:52:00 MM 07/09/2025
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seanron cas. FCC RADIO TEST REPORT Report No. : FG550916C

Occupied Bandwidth

Mode FR1 n26 : 99%O0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK QPSK Pl/2 BPSK QPSK Pl/2 BPSK QPSK Pl/2 BPSK QPSK
Middle CH 4.52 4.48 8.98 8.99 13.45 13.52 17.98 17.95
Mod. 16QAM 16QAM 16QAM 16QAM
Middle CH 4.50 9.00 13.53 17.95

Page Number 1 A7_n26-8 of 19



seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 B Offset £.50.08 = REW 100 kHz

SWT 1,01 ms ® VBW 300kt Mode Auto Sweep

ultiView trum
Ref Level 30,00 B Offset £.50.08 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz

Mode Auto Sweep

[ iad Bandwidth
7.25 dbim|
£37.179.00 MHz
20 20
0 r 0
o o -
! A A
(CF 836.5 MHz. 1001 prs 0 MHz/ Span 10.0 MHz || [GF 836.5 MHz 1001 ps 0 M2/ Span 10.0 MHz
2 Marker Table 2 Marker Table
M 1 835371 MHz 17.51 dBm 4520123956 MHz M 1 837.179 MHz 17.25 dBm Oce Bur 4.480864 383 MHz
n 1 2255 MHz 11.09 dm Occ Bw Centroid BI6.485 559 76 MHz n 1 839,241 88 MHz 1194 dm Qce Bw Gentroid 36,482 315 758 MHz
i 1 838,745 62 MHz 1041 d8m Oce B Freq Offset 14440 239 843 ki, i 1 838720 75 MHz 11.96 dfm Oce Buw Fren Offset 17684 245 972 kHz

10:00:03 KM 07/09/2025

=

09:59:45 MM 07/09/2025

-

16QAM

Ref Level 30,00 B Offset £.50.08 = REW 100 kHz
SWT 1,01 ms ® VBW 300tz

Mode Auto Sweep

o . ;
(I 001 pis S Span 10 Nz
2 Marker Table

M 1 836.48 MHz 1713 dBm Occ Bw 4.503629639 MHz

n i 838,223 79 Wihe 10.19 dion O o Centroid BI6ATS 605119 M

83872742 MHz 1051 d8m Oce B Freq Offset

24354 881 489 kHe

09:58:19 MM 07/09/2025

Page Number
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

fiVie o

RefLevel 30,00 B Offset £.50.08 ® REW 200 kHz

B o - i

RefLevel 30,00 B Offset £.50.08 ® REW 200 kHz

SWT 1,01 s = VBW 1wz Mede Auto Sieep SWT 1,01 s = VBW 1 wiz_Mede Auto Swesp
n n
o o
0 T 0
0 L 0 +
| | 4
0 0 -
.
GasEswi 001 prs ST Span 20.0 Nz || (a8 3 Wi 001 prs o/ Span 20.0 Nz
2 Marker Table 2 Marker Table
Wi i 833,062 MHz 17.83 dBm 8986996633 MHz Wi 1 836.85 MHz 16.58 dBm 899616953 MHz
n 1 831,758 5 Wita 1248 i OB Centroid 896,292 000568 Mz n 1 8317577 Wia 125 dilm s — 836,295 797088 Wiz
o ' 840785 5 Wbz 1255 dgm OB Freq Offset 207999 132 209 ke o ' 8407333 bz 1154 dien Occ B Fren Offsec 204 209911 682 ke
p— [P ——
05:35:05 AN 07/09/2025 05:36:23 AN 07/09/2025
il View trum [ - |
Reflevel 3000.Bm  Offst 55008 = REW 200kkz
35 SWT 101 ms = VEW 1wz Mode Auto Sweep
d Bandwidth
i
362500 W
0
SR B y “
0
0
s r - fe,
v e ]
GasEswi 001 prs ST Span 20.0 Nz
2 Marker Table
Wi i 836.26 MHz 17.04 dBm [ 9.007 897876 MHz
n 1 831,758 5 Wia 1138 i OB Centroid 836,297 460071 Wiz
n 1 840.796 4 MHz 10.53 dBm Oce Bw Freq Offset 207.539 929 369 kHz

09:56:50 KM 07/09/2025

Measuring;

Page Number
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n26 / 15MHz / DFT-S OFDM / Middle Channel / Full RB

QPSK

QPSK

tiVie trum

Ref Level 30,00 B Offset £.50.08 = REW 300 kHz

Vi

Ref Level 30,00 B Offset £.50.08 = REW 300 kHz
SWT 101 ms ® VBW 1wtz Mode Auto Sweep SWT 101 ms ® VBW 1wz Mode Auto sweep
[ M

20 ¥ 20

0 0

o o

¥ T
Y
T o % v

iy ™ LRV ot -
(CF 836.5 MHz. 1001 prs 0 MHz/ Span 30.0 MHz || [CF 836.5 MHz
2 Marker Table

832.754 MHz

18.45 dBm

1 829387 3 MHz

MHz mi 841.355 MHz 17.81 dBm 13.524 706 741 MHz
12.99 dim Oce B Centroid B36,116 787 006 MHz n 829.3487 MHz 1276 dilm Occ B Gentroid B35111 038215 MHz
n 1 842 8462 MH 13.05 dim Oce B Freq Offset 383212993855 kHz n 842873 4 MHz 1235 déim Ot B Fren Offset 383961 784 782 kHz
. ]
05:54:38 MM 07/09/2025

13.458 906 934

2 Marker Table

1001 ps

Span 30.0 MHz

09:53:20 KM 07/09/2025

-

16QAM

tiVie trum

Ref Level 30,00 B Offset £.50.08 = REW 300 kHz

3000 SWT 101 ms © VBW 1 Mz Mode Auto Sweep
d Bandwidth
0 3
- - ~ e
10
[
)
0 f
(CF 836.5 Mz 1001 pts 0 MHz/ Span 30.0 MHz
2 Marker Table
mi 1 829.577 MHz 16.23 dBm Oce B 13.531278631 MHz
n 1 8293296 MHz 12.74 dim Oce B Centroid B36.095 223 306 MHz
n 1 8428609 MHz 1165 dBm Oce B Freq Offset A4D4.776.694 274 ke
[ ] "
05:52:53 MM 07/09/2025

Page Number
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FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n26 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

RefLevel 30,00 B Offset £.50.08 ® REW 500 kHz

1.01ms ® VBW 2wtz Mode Auto Sweep

B o - i

RefLevel 30,00 B Offset £.50.08 ® REW 500 kHz

SWT 101 s ® VBW 2wz Mode Auto Sweep
h
" "

» » -

o ¢ o v

o o ;-

Pt A
e

G365 WHz 001 prs
2 Markes Table

09:49:50 KM 07/09/2025

Span 40.0 MHz || (CF 836.5 MHz

831.505 MHz 18.90 dBm
826,945 8 MHz 13.40 dBm
841,932 6 MHz 13.50 d8m

17.987 188039 MHz
Occ Bw Centroid
Oce B Freq Offset 560,970 853 376 kHz

1001 ps

2 Marker Table

M ]
B35,939029 147 MHz n 1
i 1

Span 40.0 MHz

17.950536 225 MHz
35,936 126118 MHz
563,671 81545 kHz

09:51:08 KM 07/09/2025

16QAM

1

RefLevel 30,00 B Offset £.50.08 ® REW 500 kHz
1.01ms  VBW 2 Mtz

Mode Auto Sweep

" 1
N -
(CF 836.5 Mz 1001 pts 0 MHz/ Span 40.0 MHz
2 Marker Table
mi 839.657 MHz 16.87 dBm Oce B 17.950 166181 MHz
n 8269899 MHz 12.10 dim Oce B Centroid B35.364 953 256 MHz
n 84494 Wbz 12.28 d8m Oce B Freq Offset

535,046 744 37 kHz

09:51:34 AM 07/09/2025

Page Number
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SPORTON LAB.

e %FCC RADIO TEST REPORT

Report No.

: FG550916C

Conducted Band Edge

FR1 n26 / 5MHz / DFT-S OFDM / Pl/2 BPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

2 Result Summay

05:26:31 AM  07/05/2025

B15.000 MHz 823.000 MHz 100.000 kHz 822.91608 MHz -48.16 dBm -35.16 dB
823,000 MHz 824,000 MHz 50.000 kHz 823.99251 MHz -13.85 dBm -0.85 dB
824,000 MHz 829.000 MHz_ 100.000 kHz 824.32717 MHz 21.16 dBm -8.84 dB

Ref Level 3000 dBm  Offset 6.50 08 Mode Sweep saL RefLevel 30,00 dim  OMset 6,90 dB Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious E T Awgpwr || Spurious Emissions .
Limit Chee¥ P SPURIOUS UINE" ABS_002
Line _SPURJOUS. [J SPURIOUS_LINE_ABS_oq2
20 ~ 0
[
10 | " 10 dBm
[
0 § 0 dBr
10 )
SPURIOUS_LINE AR ! \
-20 dBmr JA il B
/ . |‘
30 + ' 30 dBnr i
I \ ]
W {
/ Wy "
-40
sy I [|'“ L fl
i LR s
L= T
g e W TN M, L
0 o ot | |0 Brasdid -
B Mo ~ -
§15.0 MHz 3003 ps .4 M/ §29.0 Mz || | 544.0 Mia 003 pis L LT

2 Result Summa;

844.000 MHz 849,000 MHz 100000 kHz 848.642 86 MHz 20.11 dBm
849.000 MHz 850.000 MHz 50.000 kHz 849.00050 MHz -17.98 dBm
850,000 Mz 860.000 Mz 100.000 kHz 851.07393 MHz -48.72 dBm

09:29:40 AM  07/09/2025

Readly

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 6.5 dB

Mode Sweep

6L

Count 100/100
14

Ref Level 30.00dBm  Offset 6,90 dB

1 Spurious Emissions

Made Sweep

s6L

Count 100/100
1

2 Result Summar

215,000 MHz 823000 MHz 100,000 kHz 821.78122 MHz -31.88 dBm -18.88 dB
823,000 MHz 824,000 MHz 50,000 kHz 823.98551 MHz -24.26 dBm -11.26 dB
824,000 MHz 829,000 MHz 100,000 kHz 825.58591 MHz 8.46 dBm -21.54 df

P SPURIOUS, UINE. ABS.
P fous. 2
0
i0 10 dBm T
JRP AT S TN PN R
0 f OjdBnr \ -
| N |
v 7 T |
SPURIOUS_LINE_ABS_002 / W/ |
20 dBm ‘J[ l 20 b +
30 30 dBy
40 o
~ el
\
0 60 dBiny -
et P e A s et
§15.0 MHz 3003 pts 1.4 MiHz/ §25.0MHz || | gad.0 Mz 3003 pis T

2 Result Summa;

844.000 MHz
£49,000 MHz
850.000 Mz

843.000 MHz
850.000 MHz
860.000 MHz

100.000 kHz
50.000 kHz
100.000 kHz

845.031 47 MHz
849.000 50 MHz
851.004 00 MHz.

05:25:44 AM  07/08/2025

09:28:53 AM  07/08/2025

Ready

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n26 / 5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

RefLevel 30.00dBm  Offset 6,90 dB

Mode Sweep

6L

2 Result Summay

Ref Level 3000 dBm  Offset 6.0 d8 Mode Sweep |
Count 100/100 Count 100/100
SPURIOUS UINE" ABS_002
SPURIOUS_LINE_ABS_0q2 Py
20
10 10 d8m
[
[ 4 0dBnr
I
30 30 dBn
-40
,‘ [
Aot e
o Ml AT !
0 I = || | o dmdereti
NN N e nan e
§15.0 MHz 3003 ps .4 M/ §29.0 Mz || | 544.0 Mia —

2 Result Summa;

100000 kHz 848.62787 MHz -10.21 d8
50.000 kHz 849.02048 MHz -6.28 dB
100.000 kHz 850.184 82 MHz -32.76 dB

05:27:18 AM  07/05/2025

815,000 MHs 823,000 MHz 100,000 ki 82271628 MHz -37.95 dBm 3395 B 344,000 A 815000 MH
823,000 Mz 824000 Mz 50,000 kfiz 82399950 MHz “16.56 dBm 356 dB 249,000 Mits 850,000 MHs
824,000 MHz 529000 MHz 100.000 kiz 824.30220 MHz 20.16 dBm 9.84 dB 240000 i 360.000 Mite

09:30:27 AM 07/09/2025

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

2 Result Summar

815.000 MHz 823.000 MHz 100,000 kHz 822.81219 MHz
823,000 MHz 824,000 MHz 50,000 kHz 823.97053 MHz
824,000 MHz 829,000 MHz 100,000 kHz 825.00649 MHz

Ref Level 3000 dBm  Cffset 6500 Mode Sweep saL Ref Level 3000 dBm  Offset 6.90.dB Made Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions 1
SPURIOUS_LINE ABS
SPURIOUS_LIN 2

0

10 10 d8m
I PN R
a 0dBor
Ul
10 dBr I
SPURIOUS.UNE R85 002 f i
3 / 41 a0 a0 4
J N
30 A 30 dB .
PP P a Taerin™ M,
40 / e e
SR
: ey \
L At ‘-"J,\'u' \
AT
0 60 B
SV W S S

§15.0 MHz 3003 ps .4 M/ §29.0 Mz || | 544.0 Mia 003 pis 850.0 MHz

2 Result Summa;
844.000 MHz 843.000 MHz

850.000 MHz

860.000 MHz

£49,000 MHz
850.000 Mz

7.67 dBm
-25.58 dBm
-36.19 dBm

847.304 20 MHz
849.002 50 MHz
850.404 60 MHz.

100.000 kHz
50.000 kHz
100.000 kHz

05:28:04 AM  07/08/2025

09:31:13 AM  07/08/2025

Ready
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